
Open Journal of Applied Sciences, 2023, 13, 1457-1477 
https://www.scirp.org/journal/ojapps 

ISSN Online: 2165-3925 
ISSN Print: 2165-3917 

 

DOI: 10.4236/ojapps.2023.138116  Aug. 31, 2023 1457 Open Journal of Applied Sciences 
 

 
 
 

Systematic Biological Upgrade of a Urea 
Fertilizer Effluent Treatment Plant Using GPS 

Isyaku Ahmad1, Joseph T. Akintola2*, Regina J. Patinvoh3, Wilson F. Ekpotu4, Martins C. Obialor4, 
Philemon Chukwuebuka Udom5 

1Process (Urea) Department, Dangote Fertiliser Limited, Lagos, Nigeria 
2Department of Research & Development, Vitapur Nigeria Limited, Lagos, Nigeria 
3Department of Chemical Engineering, Faculty of Engineering, Lagos State University, Lagos, Nigeria 
[...]
The wastewater from a fertilizer company was sampled in Epe, Lagos State, in 
southwest Nigeria. Two closed basins containing fertilizer wastewater at various 
concentrations were chosen for the collection of effluent samples. In addition to 
the outfall basin (Sample 2) because of the potential effects on aquatic life once it 
entered the lagoon, samples were also taken from the final discharge basin (Sample 
1) because it comprises effluent from both the equalization basin and cooling 
tower blowdown. There is a fishing settlement along its banks. 

2.2. Analysis and Calculations 

The analytical procedures used to determine these parameters have been mod-
ified from Theoretical Aspects of Laboratory Analysis in 1992, Guidelines and 
Criteria for Water Quality Management in Ontario in 1967, the Laboratory Ma-
nual on Soil and Plant Analysis in 1995, and A.O.A.C. (Association of Analytical 
Chemists, Official Methods of Analysis, 1990). The wastewater quality characte-
ristics of these effluents were measured, including temperature, total suspended 
solids (TSS), urea, total nitrogen, NH3, electric conductivity, color, nitrate, total 
dissolved solids (TDS), turbidity, residual chlorine, total phosphorus, sulphates, 
pH, and heavy metals. 

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1461 Open Journal of Applied Sciences 
 

2.2.1. Physicochemical Analysis of Effluents 
As soon as the samples arrived, the pH was measured using a JENWAY 3020 pH 
meter using 100 ml of each sample. Total chloride was also measured using po-
tentiometric titration. In order to prevent certain cations from being lost by ab-
sorption or ionic exchange with the walls of plastic containers as a result of sto-
rage effect, an additional 1.5 litres of each sample were collected in two distinct 
clean bottles and acidified with nitric acid to a pH below 2.0.  

To analyze the other physicochemical parameters, the remaining samples 
were kept in the refrigerator overnight at a temperature of about 4˚C. A mercury 
thermometer was dipped into each homogeneously mixed sample at each sam-
pling location and left there for roughly two minutes to record the temperature. 
The mercury thermometer was cleaned in a buffer solution with a pH of 7 prior 
to reuse. The electrical conductivity of the samples was measured using a digital 
bench-top conductivity meter (JENWAY 4010 conductivity meter). The rela-
tionship between Total Dissolved Solids (TDS) and Electric Conductivity, how-
ever, is 2.2:1. To calculate the TDS measurement in mg/L, the electric conductiv-
ity value was divided by 2.2.  

The spectrophotometric approach was used to calculate urea levels. P-dimethyl 
amino benzaldehyde (DMAB) and urea react to form a yellow complex in a Sul-
phuric acid medium. According to Obire, Ogan, and Okigbo (2008), the strength 
of the complex is closely correlated with the amount of urea contained in the sam-
ple. The organic nitrogen approach was used to calculate the amount of ammonia 
present in the effluent. Using a turbimetric method, the samples’ sulphate (SO4) 
content was measured. The total phosphate in the samples was determined using a 
spectrophotometric method based on sample digestion. A standard approach was 
used to analyze the sample color. Brucine reagent B was used to quantify the sam-
ples’ nitrite (NO3) level using spectrophotometry [7]. 

Titration was used to determine the chemical oxygen demand (COD), and 
then potassium permanganate was used as an oxidizing agent. The Winkler test 
was first used to gauge how much dissolved oxygen was present in the water 
samples. Iodometric titrations were used to calculate the BOD5 of the effluent 
samples using the dilution method. MnSO4 solution was used as the nutrient so-
lution, and then the alkali-iodide reagent, sodium thiosulfate (Na2SO3), and sul-
furic acid titration were used. 

The metal concentration was measured using a Buck Scientific model 230 
atomic absorption spectrometer with an air-acetylene flame and a wavelength 
range of 190 to 900 nm. Using calibration curves at specific wavelengths of 228.8 
nm, 224.8 nm, 217 nm, 373 nm, 231.6 nm, and 522 nm, respectively, the con-
centrations of cadmium (Cd), copper (Cu), lead (Pb), nickel (Ni), chromium 
(Cr), and iron (Fe) were calculated. 

2.2.2. BOD5 Calculations 
To determine the value of the BOD5 in mg/l the following formula was used: 

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1462 Open Journal of Applied Sciences 
 

( )
( )5

Initial DO Final DO 300
BOD mg l

sample volume ml
− ×

=                (1) 

where DO is dissolved oxygen. 

2.2.3. Final Discharge Basin (Sample 1) 

1fd
13.5 ml 13.0 ml 14.0 ml 13.5 ml

3
D + +

= =                (2) 

2fd
8.0 ml 7.8 ml 7.9 ml 7.9 ml

3
D + +

= =                  (3) 

( )
5fd

13.5 7.9 250
BOD 13.5 ml

15
− ×

= =                  (4) 

2.2.4. Outfall Effluent (Sample 2) 

1oe
12.9 ml 12.9 ml 12.9 ml 12.9 ml

3
D + +

= =                (5) 

2oe
7.3 ml 7.3 ml 7.4 ml 7.4 ml

3
D + +

= =                  (6) 

( )
5oe

12.9 7.4 250
BOD 91 ml

15
− ×

= =                   (7) 

2.2.5. COD Calculations 
( ) 800

COD mg l
volume of sample

A B m− × ×
=                     (8) 

A = Titre volume of blank. B = Titre volume of sample. M = molarity of titer. 

2.2.6. Final Discharge Basin (Sample 1) 
Titre value of blank = 22.1 ml; Titre value of sample = 21.5 ml. 

( )22.1 21.5 0.5 800
COD 100 mg l

12
− × ×

= =  

2.2.7. Outfall Effluent (Sample 2)  
Titre value of blank = 22.1 ml; Titre value of sample = 21.7 ml. 

( )22.1 21.7 0.25 800
COD 116.7 mg l

12
− × ×

= =  

Using an atomic absorption spectrometer with an air-acetylene flame and a 
wavelength range of 190 to 900 nm, Buck Scientific’s model 230 was used to 
measure the metal concentration. Cadmium (Cd), Copper (Cu), Lead (Pb), Nickel 
(Ni), Chromium (Cr), and Iron (Fe) concentrations were determined using cali-
bration curves at particular wavelengths of 228.8 nm, 224.8 nm, 217 nm, 373 nm, 
231.6 nm, and 522 nm, respectively. 

2.3. Simulation 

The biological treatment of fertilizer effluent made it possible to install and use 
GPS*, version 8.0, a modelling and simulation program developed by Hydro-
mantis Environmental Software Solutions Inc., the most advanced tool currently 

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1463 Open Journal of Applied Sciences 
 

accessible for the mathematical optimization, modelling, and management of 
wastewater treatment plants [17]. 

The software was started, and the process water treatment library (proc water 
lib) option was selected. After finding the process table, a plant layout was made 
utilizing its icons. On the drawing board, every element of the process model 
was moved, arranged, and labelled. The process table was especially used to 
build all of the flow connections between the components of the process model. 
After adjusting the flow connections, stream labels were chosen using the labels 
button on the main toolbar. Following that, all process model object flow lines 
were given new names and labels. 

2.3.1. Selection of Object Model and Mathematical Analysis 
The primary unit processes and control points are the sole fundamental objects 
chosen to be modelled in our plant. The layout’s numerous objects weren’t given 
mathematical models. Therefore, several equations were established by the GPS* 
as one of the most crucial qualities to define the dynamic behavior of the process 
model objects. The models of the process elements that were utilized to con-
struct the treatment scheme were examined, and decisions were taken for each 
element as indicated in Table 1. 
 
Table 1. Process model utilization for each equipment. 

S/N Process Model Objects Available Model (s) Selected Model 

1 Wastewater Influent point states, tsstoc Tsstoc 

2 Anoxic Tank 1 & 2 pw2 pw2 

3 Aeration Tank 1 & 2 pw2 pw2 

4 Air Blower Interchange Interchange 

5 Clarifier 
empiric, point,  
simple1d, tss-sor-slr 

Empiric 

6 Sludge Buffer Sump pw2 pw2 

7 Sludge Thickener empiric, simple1d Empiric 

8 Sludge Centrifuge 
asce, point, simple1d, 
press 

Empiric 

9 
Solutions from Side  
Filter & Oil Sludge 

Interchange Interchange 

10 Sludge Disposer Default Default 

11 Outfall Effluent point Default Default 

12 Acetic Acid Doser Codfeed Codfeed 

13 Sodium Hydroxide Doser Alkalifeed Alkalifeed 

14 
Sodium Hypochlorite 
Doser 

Watchem Watchem 

15 Polymer Doser Metaladd Metaladd 

16 Ferric Chloride Doser Metaladd Metaladd 

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1464 Open Journal of Applied Sciences 
 

The created layout was saved as “Fertilizer Effluent Biological Treatment GPS* 
Modelling Layout” using the file browser, which was chosen from the file menu. 

Empiric Model was selected due to the following advantages; 
• It’s easily the most-used solids separation model for thickening and dewater-

ing. 
• It’s easy to use and calibrate. 
• No differentiation between different types of particulate COD. 
• It is not predictive at very low/high concentrations due to the constant re-

moval rate. One exception to the generic empiric model in the primary cla-
rifier: 

( )
det

det

Efficiency %
100

T T
A B

 × + =                   (9) 

where, Tdet = Detention time (h). A&B = Solids removal parameters [17]. 
The data from sample 1 (the effluent sample), which were received following 

the laboratory analysis, were used to characterize the influent on the influent ad-
visor by selecting influent characterization from the influent composition menu. 
The information for all chosen process model objects, such as initial conditions, 
input variables, flow, output variables, source data, etc., was also chosen and 
filled using menus and sub-menus based on information obtained from the Bio-
logical Treatment and Sludge Handling Package design manual and data sheet 
used in the fertilizer plant. The model’s construction process is depicted in Fig-
ure 1 [17]. 

The values of the variables used to describe the GPS-X Modelling Layout for 
the characterization of the wastewater influent and characterization of process 
model objects are presented in Table 2 and Table 3, respectively. 

2.3.2. Modelling and Simulation Procedure 
To transition from modelling mode to simulation mode, click the Simulation 
button in the upper-right corner of the main window. This started the compila-
tion and linking processes and produced an executable model. Upon comple-
tion, the simulation environment was available and the building model window 
vanished. The simulation proceeded in a steady state when the start button on 
the tool bar was pressed. Values were output in tabular form in the output sec-
tion after completion. A rapid display screen allowed users to evaluate the simu-
lation results, simulation parameters, and mass flows for each unit process in the 
layout [17]. 

1) Creating Input Controls 
To investigate the effects of changes in the influent flow rates on the plant ef-

fluent qualities, the saved built layout was opened via file menu, new input con-
trols were created. The flow rate setup was selected on the acetic acid and so-
dium hydroxide dosage object thereby accessing their parameters. The flow rate 
variables for both were moved from the flow rate setup to the empty input con-
trol space directly above the layout. The input control properties were changed  

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1465 Open Journal of Applied Sciences 
 

 
Figure 1. Fertilizer Effluent biological treatment GPS* modelling layout. 
 

on the control toolbar to 45 L/hr, 60 L/hr, 75 L/hr, and 90 L/hr for acid dose and 
9 m3/hr, 12 m3/hr, 15 m3/hr, and 18 m3/hr for alkali dose. Simulations were then 
run in accordance with the changes, the results of which were generated, and the 
impact on the treated water quality was examined. Additionally, the cost sum-
mary, energy usage summary, mass balance diagram, and Sankey diagram were 
generated by clicking on additional output displays on the output tool bar, as il-
lustrated in Figures 2-5, respectively. 

3. Results and Discussion 
3.1. Effluent Characterization 

The collected fertilizer effluent samples were evaluated in reference to temperature,  

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1466 Open Journal of Applied Sciences 
 

Table 2. Simulation data sample for the characterization of wastewater influent. 

Variable Unit Default Value 

[winf] pH - 7.0 11.48 

[winf] total BOD g/m3 87.0 93.3 

[winf] turbidity NTU 78.0 108.0 

[winf] total nitrogen mgN/L 43.0 112.9 

[winf] fraction inert soluble 
organic nitrogen 

gN/gCOD 0.05 0.24 

[winf] fraction inert soluble 
organic phosphorus 

gP/gCOD 0.01 0.0167 

[winf] nitrate gNO3-N/m3 0.0 2.3 

[winf] sulfatesulfur gSO4-S/m3 0.0 50.311 

[winf] chloride gCl/m3 0.0 8.6 

[winf] copper gCu/m3 0.0 6.0 

[winf] other cations eq/m3 3.0 42.0 

[winf] ammonia nitrogen gNH4-N/m3 25.0 5.6 

[winf] unit price of water $/m3 2.0 6.5 

[winf] influent flow m3/hr 83.3333 45.0 

 
Chemical Oxygen Demand (COD), Biochemical Oxygen Demand (BOD), Total 
Dissolved Solids (TDS), Electric Conductivity (EC), Sulphates, Turbidity, Total 
Phosphorus (T/ 4PO− ), Residual Chlorine, Nitrate (NO3), Total Nitrogen (TN), 
Total Suspended Solids (TSS), Colour, pH, Urea, NH3 and heavy metals (Cu, Cd, 
Cr, Pb, Ni and Fe). Results are shown in figures that compare the outfall effluent 
of the urea fertilizer business to Federal Environmental Protection Agency 
(FEPA) criteria from 1991.  

Sample 1’s color was a pale shade of blackish white, while sample 2 was found 
to be colorless. The fertilizer factory outfall effluent (sample 2) recorded high 
concentrations for all the water quality physicochemical parameters, and these 
concentrations are higher than the FEPA (1991) standard, with the exception of 
TSS, 4PO− , 4SO− , and 3NO− . Temperature and pH were determined from sam-
ple 2 analysis to be 41˚C and 9.7, respectively. Because it has an impact on aqua-
tic life, the outfall effluent temperature is a crucial variable. An abrupt change in 
temperature may lead to a high mortality rate for aquatic species [1]. In rivers, 
streams, and canals, high pH wastewater has the potential to reduce the solubili-
ty and toxicity of pollutants, which could have an impact on aquatic life (Umer 
et al., 2017) [7]. High pH wastewater can also promote the solubility of many 
important elements, such as Selenium (Se), in place of Mn, Cd, Al, B, Hg, and 
Cd. Additionally, high urea and NH3 concentrations of the process condensates 
from the urea plant, ammonia plants, and from the sanitary sewage system fol-
lowing organic matter decomposition are connected with high pH values of the  

https://doi.org/10.4236/ojapps.2023.138116


I. Ahmad et al. 
 

 

DOI: 10.4236/ojapps.2023.138116 1467 Open Journal of Applied Sciences 
 

Table 3. Simulation value for variables used in characterization of process model objects. 

Process  
Model  
Objects 

Variable Unit Value 
Process 
Model  
Objects 

Variable Unit Value 

Anoxic 
Tank-1 

Maximum Volume 
Tank Depth 
Pumped Flow 
Initial Reactor Volume 
Start with Full Tank 

m3 
m 
m3/hr 
m3 

307.2 
6.0 
170.0 
270.0 
Off 

Air Blower 
Solids Capture Rate 
Flowrate 

% 
Nm3/hr 

95.0 
650 

Aeration 
Tank-1 

Tank Depth 
Maximum Volume 
Pumped Flow 

M 
m3 
m3/hr 

6.0 
328.0 
70.0 

Clarifier 

Surface Area 
Depth 
Pumped Flow 
Sludge Disposal Cost 

m2 
m 
m3/hr 
$/m3 

44.8 
3.5 
70.0 
553.6 

CH3COOH 
Dosing 

Chemical Purity 
Cost of Chemical 
Flowrate 

% 
$/kg 
L/hr 

45.0 
1.03 
31.0 

Polymer 
Dosing 

Use Local  
Temperature 
Local Liquid Temp. 
Chemical Type 
Chem. Dosage, in 
Mass 